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Plough Pull Assembly
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Plough Pull Assembly Parts

Pos | Part No Description Qty Pos | Part No Description Qty
1 GPBAAOO7 Fixed pull tongue - 40mm hole, 50 thick 27 BMAAAO000 Grease nipple 1
- 24 to 48 plate models 1 28 FFGYAO065 Spring bush & nut assembly 2
GPBAAOOS Fixed pull tongue - 50mm hole, 70 thick 29 | FPPSA760 Threaded bar 38.1mm x 760mm 1
option 1 30 HHFEZ006 Pitch control adaptor 1
31 HY 300/08NC Hydraulic cylinder 3” x 8 (2" rod) 1
2 MDDRAO49A Hardened bush - 40mm hole, 50 thick 1 32 GDFE0900 Lock up assembly 1
MDDRAO67A Hardened bush - 50mm hole, 70 thick 33 FABKAO47A Bolt M24 x 47mm long 4
3 FKDZA003 Circlip 85 id x 3mm thick 1 34 FABEAO045 Bolt M8 x 45mm long grade 8.8 3
4 GPBAA0O0O Floppy pull tongue - 28mm hole, 50mm thick 1 35 HIBFA000 Top plate for clamp shell 3
GPEBAO000 Floppy pull tongue - 40mm hole, 70mm thick 36 HIBCAO00O Clamp shell % - %7 (pair) 9
GPECA000 Floppy pull tongue - 50mm hole, 70mm thick 37 | FABHAO075 Bolt M16 x 75mm long grade 8.8 2
S BJEGAO035 Vesconite bush 2 38 FFBHA000 Nut Nyloe M16 2
6 FKBFA120 ‘R’ clip 6mm x 120mm 1 39 FGBPA173 Pin 31.75mm x 173 long 1
7 GNDMF001 Pull side plate assembly right 1
8 GNDMF000 Pull side plate assembly left 1
9 GPBAB000 Swivel pull tongue - 28mm hole, 50mm thick 1
GPEBB000 Swivel pull tongue - 40mm hole, 70mm thick
GPDCB000 Swivel pull tongue - 50mm hole, 100mm thick
10 FABJAOGS Bolt M20 x 65mm class 8.8 4
11 FFBIA00O Nut Nyloc M20 4
12 GKFE0000 Parking jack (not illustrated) 1
13 FABJA045 Bolt M20 x 45mm class 8.8 1
14 FMAJE000 Flat washer 20 id x 41 od 3mm thick 2
15 FFBJA00O Nyloc nut M20 1
16 FHKNA440 Spring type hose holder 1
17 GHRA0000 Pull assembly 24 - 48 plate Field Master 1
18 FKAEA000 Lynch pin 6mm 2
19 ATSE860 Pin 20mm Lockup Pin 2
20 | FGHPA072 Lock-able Grease-able Pin 1'/4" 1
21 FKBDAO00O Ram Pin Clip 1
22 BMAAAO000 Grease Nipple 1
23 FABDAO16 Bolt M6 x 16mm 1 Note:
24 FHURA280 Spring 280mm x 17mm x 70mm 2 Anunderscore _ in a part number shows the manufacturer of that component can vary.
25 GKUAO0000 Swivel assembly 1 . L. . . . .
v Always supply the machine’s Serial No for correct identification and supply of parts.
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Wheel Assembly
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Wheel Assembly Parts

Pos | Part No Description Qty
1 WMNAA740 | Stub Axle Assembly H70 Dual 1
2 GJZA0001 Right Hand Wheel Leg 1

GJZA0002 Left Hand Wheel Leg 1
3 FFBJA00O M20 Nyloc Nut 13
4 FBBFA020 M10x20 Countersunk Head Socket Screw 12
5 FBBFAO035 M20x35 Countersunk Head Socket Screw 12
6 BYRZBO010 Front and Rear Wear Pad 2
7 BYRZBO11 Side Wear pad 2
8 FABJAO055 Bolt M20 x 55 8
9 FFBFA000 M10 Nyloc Nut 12
10 FABJA180 Bolt M20 x 180 1
11 MDBZA025 Bush 1-'/4" id 1
12 CGBR1000 2mm Packer 1
13 CGEZHO000 Wheel Assembly Side Plate 1
14 BYRZBO012 Top Wear pad 2
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Wheel Assembly Parts LH - With Depth Stop

Pos | Part No Description Qty
1 FFFJA000 Wheel Nut 12
2 WSMGMGO0 | Rim/Tyre Assy 12.5/80 - 18 2
3 FIBEA020 Bolt M24 x 50mm grade 8.8 6
4 BMAAA000 1/4" UNF Grease Nipple 2
5 WKMBAO000 | H70 Cast Hub Cap 2
6 FFCUA000 1- /2" UNC Castle Nut 2
7 FMAUKPO00 Flat Washer 41id x 70 OD x 4 thick 2

8& 9| BCMAAO00 Bearing For H70 Hub (small) 2
10 | WIMAAO002 H70 Hub With Studs & Nuts (no bearings) 2
11 | FDBJAOO1 H70 Wheel Stud 12
12 | FFBJA0OOO M20 Nyloc Nut 4
13 | GIZA0002 Left hand wheel leg 1
14 | GJRDA00O Depth Stop 1
15 | FGBPA265 Transport Lockup Pin 1
16 | ATS8860 Depth Stop Pin 1
17 | FKAKA000 Lynch Pin 11mm 1
18 [ WBMBA740 H70 Axle Assembly (no hubs or bearings) 2
19 | FKCFA080 Cotter Pin 6mm x 80mm 2
20 | MFRNAOIS Mounting Sleeve For Triple Lip Seal 2
21 | BNRBAO10 Triple Lip Seal For H70 2

22&23(BBMAA00O Bearing For H70 Hub (large) 2
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Gang Fold Mechanism

48



Gang Fold Mechanism Parts

Pos | Part No Description Qty Pos | Part No Description Qty
1 FABPA120 Link Bolt 4
2 GDZG0004 Link Right Rear 1
3 FGHPAO072 Pin Grease-able and Lock-able 8
4 FKBDAO0OO |Ram Pin Clip 10
5 FMBDCBO00O [Spring Washer 10
6 FABDAO16 6mm bolt 10
7 MDDEA390 |Pivot Shaft 2
8 FMAUKPOl  |Washer 2
9 FFCUA000 Castle Nut 2
10 FKCFAO080 Cotter Pin 4
11 GDZG0003 Gang Link Left Rear 4
12 FFDPBO000 1-'/4" UNF Lock Nut 6
13 GDZG0002 Link End 4
14 GNFGZ900 Rear Crank 1
15 GNFGZ000 Gang Adjust Slide 1
16 GDZG0005 Gang Link Left Front 1
17 GNFGZ901 Front Crank 2
18 GDZG0006 Gank Link Right Front 2
19 GDZG0009 Front Control Link 1
20 GDZG0007 Rear Control Link 1
21 FFBPA00O 1-'/4" UNF Nyloc Nut 2
An underscore _ in a part number shows the manufacturer of the component can vary.
Always supply the machine's Serial No for correct identification and supply of parts.
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Disc Gang Assemblies
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Disc Gang Assembly Parts

GANG 2 and 3

GANG 1 and 4

Pos | Part No Description Qty Pos | Part No Description Qty
1 GFXBA200 Floppy "T'Bar Scraper RH varies 1 GFXAA200 Floppy "T'Bar Scraper LH varies
2 FFAFA000 M10 Nut varies 2 FFAFA000 M10 Nut varies
3 FEBFAO050 M10 Set Screw varies 3 FEBFAO050 M10 Set Screw varies
4 FABHAO065 M16 Bolt 65 Long varies 4 FABHAO06S M16 Bolt 65 Long varies
5 FFBHAO000 M16 Nyloc Nut varies 5 | FFBHA000 M16 Nyloc Nut varies
6 |GRR_ Gang Frame Assembly 1 6 |GRR_ Gang Frame Assembly 1
7 |FABHAO8S M16 Bolt 85 Long varies 7 | FABHAO8S M16 Bolt 85 Long varies
8 | FABHAO050 M16 Bolt 50 Long 3 8 |FABHAO050 MI16 Bolt 50 Long 3
9 Gang Pivot Top Plate 1 9 Gang Pivot Top Plate 1
10 | FMAUKPOI 38 mm Flat Washer 1 10 | FMAUKPO1 38 mm Flat Washer 1
11 | FFBYAO000 1-'2" UN.F Nyloc Nut 1 11 | FFBYAO000 1-'/2" UN.F Nyloc Nut 1
12 | MDDEA®600 Gang Pivot Pin 1 12 | MDDEA600 Gang Pivot Pin 1
13 | FFBGAO000 M12 Nyloc Nut 1 13 | FFBGA000 M12 Nyloc Nut 1
14 | FABGA090 M12 Bolt 90 Long 1 14 | FABGA090 M12 Bolt 90 Long 1
15 |(lengths vary) | 1-'/" Square Gang axle varies 15 | (lengths vary) | 1-'/2" Square Gang axle varies

IMPORTANT
Quantities of these items can change
from gang to gang.
1006 Specifications are subject to change without prior notification. 51




Disc Assemblies
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Disc Assembly Parts

Pos | Part No Description Qty
1 FHDSAO035 Conical spring 1
2 | BNTAA000 Dust Cover 2
3 | FMEUGP00 Spacer Washer 4mm thick 3
4 | FFBJA0OO M20 Nyloc Nut 6
5 BPBBA002 Bearing 1-1/2" Square Bore 2
6 BGB100B2 Bearing Housing Lead - with bearing 1
7 p2 Disc (sizes and styles vary) varies
8 p2 Last Ploughing Disc on the two rear gangs| 2
9 | MEGRA230 Spool 230mm long for 6mm discs varies|

MEGRA?228 Spool 228mm long for 8mm discs
10 /b2 Filler Disc (outside disc on rear gangs) 2
11 | BHB100B2 Bearing Housing Thrust - with bearing 1
12 | FAAJASS0 3 Disc Gang Bolt 555mm long 6
FAAJAT90 4 Disc Gang Bolt 790mm long 6
FAAJB020 5 Disc Gang Bolt 1020mm long 6
13 | MJAMA707A | 3 disc Gang Axle 707mm long 1
MJAMA944A | 4 Disc Gang Axle 944mm long 1
MIJAMBI81A | 5 Disc Gang Axle 1181mm long 1
MJAMB418A | 6 Disc Gang Axle 1418mm long 1
IMPORTANT
Quantities of all these items change from
gang to gang.
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Level Lift System
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Level Lift System Parts

Pos | Part No Description Qty
1 FFBHAO000 Nyloc nut 4
2 | GKGAO0000 Depth Gauge 2
3 | BDGAAOO1 Ball Bush 2
4 | GNHUXO000 Ball Bush Housing 1
5 |BMAAAOQOO Grease Nipple 2
6 FABHAO0S5 Bolt 4
7 FFBGAO000 Nyloc Nut 2
8 GDZG0001 Level Lift Link 2
9 FGHPA(072 Grease-able Pin 3
10 | GDZG0010 Depth Pointer 1
11 | MDBZA025 |1-'/4" Bush 2
12 | MDBZA025A | 1" Bush 1
13 | GDFEQ900 Transport Lock-up 1
14 | GDFGL903 Hydraulic Pitch Control 1
15 | GKZA0000 Level Lift Rocker Shaft 1
16 | FABGAOSS Bolt 2
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Hydraulic Pitch Control Plumbing Diagram

A double acting cylinder is used on the pitch control
and must be assembled as shown.
Follow the numbering system provided to correctly sort
and assemble hydraulic hoses.

Elbow with Restrictor
Part No. HHABAMO7A

3.0" x 8.0"ram

k N

Elbow with Restrictor p
Part No. HHABAMO7A

@4
®
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Hydraulic Plumbing Diagram
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: IMPORTANT ! :

j 4 inline filter system must be fitted on the self-phasing i
i hvdraulic wheel lift circuit of ploughs equipped with PTE i
hydraulic cylinders.

I Failure to use inline filters may lead to premature failure I

of cylinder valves which is not covered by warranty. '
i i
o
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4.25"x 24" ram Pl
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A
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C Fl 0 3.0"x 8" ram
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C
3.0"x 12" ram
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B

b 3.75"x 24" ram
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: IMPORTANT ! :

b 1fthe plough is fitted with Lyco hydraulic self-phasing ~ }§
| wheel lift cylinders, the lift rams must be fully extended
and contracted for 10 cycles (after the first phasing) to

I ensure the cylinder seals are bedded in properiy. l

Failure to do this during assembly may lead to the l

| problem of leaking seals. |

of

I T TNT'T™MT'TTYTYT”"

Pitch Control Hoses Gang
P2 ol
_ Pl Hoses
s
R «Fl1
v <«—A
> '\ 3
HHKY0000

Hydraulic inline Filters
fitted on wheel lift
circuit
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Plough Frame Assembly

Gang 1

Specifications are subject to change without prior notification.

Gang 4
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Disc Gang Angle Adjustment

Settings

0N

Settings 1 2 3
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Gang Position for Transport
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Decals

FIELD MASTERE 4

TIGHTEN GANG BOLTS
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/ ﬂkeep Hands
Clear When
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Stand Clear
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OPERATING INSTRUCTIONS
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Decal Locations
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